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2.0 DENSE GRAIN OF WOOD

GLUE DOWN VINYL   

2.0mm 2m 20m 0.3mm

2.0mm 2m 20m 0.4mm

2.0mm 2m 20m 0.5mm

2.0mm

5mm

 152.4mm 914.4mm 

 177.8 mm 1219.2 mm

 177.8 mm 1219.2 mm

0.3-0.4-0.5mm-0.55mm

PRODUCT NAME THICKNESS WIDTH LENGTH WEAR LAYER

NON-SLIP (STATIC FRICTION
FRICTION COEFFICIENT)

DRY METHOD

WET PROCESS

0.64

GB/T 4100-2006 
 Appendix M

0.66

TEST ITEM TESTING RESULT

TESTING 
RESULT

TEST STANDARD

TEST 
STANDARD

COMMERCIAL ANNABON TEST REPORT

COMBUSTION PERFORMANCE
B1(C-S1,T0) CLASS

CRITICAL HEAT
RADIATION FLUX
(CHF)

<150mm

320%×min

ZA1 class

GB/T11785-2005

GB/T8626-2007

GB/T11785-2005

GB/T20285-2006

TEST ITEM STANDARD 
REQUEST

SINGLE 
CONCLUSION

HEIGHT OF 
SMOKE TIP WITHIN
 20S (FS)

SMOKE 
PRODUCTION (SL)

SMOKE TOXICITY
 (T0)

GLUE DOWN VINYL FLOORING

At InstallMasters, our vinyl flooring options come in both roll and plank formats to meet your specific needs. With varying 
wear layers of 0.3mm, 0.5mm, and 0.5mm, you can select the right level of durability for any application, from residential 
to heavy-duty commercial use. Our extensive selection of colors and patterns allows you to create a unique look for any 
space. The high-resilience and low-maintenance qualities of our vinyl flooring make it ideal for high-traffic areas, offering 
a perfect blend of style and functionality. Discover the flexibility and durability of InstallMasters vinyl flooring for your next 
project.

mm 

 152.4mm 914.4mm 

mm 
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MILDEW RESISTANCE (ASPERGILLUS NIGER,
CLONOCLADIUM VIRIDIS,
CHAETOMIUM GLOBOSUM, PEDUNCULUM 
SPROUTING, ROPE CYANOIDES MILDEW)/
(GRADE)

GB/T24128-20181

TEST ITEM TESTING RESULT

TESTING 
RESULT

TEST STANDARD

TEST 
STANDARD

FORMALDEHYDE RELEASE
(CLIMATIC METHOD)/(MG/M)

STAIN RESISTANCE CARBON BLACK INK

GB/T17657-2013Not detected (72h)

GB/T 11982.1-
2015 Appendix C

TEST ITEM TESTING RESULT TEST STANDARD

VINYL CHLORIDE MONOMER/(MG/KG)

CADMIUM VOLATILE MATTER /(G/M²)

SOLUBLE HEAVY METAL
/(MG/M²)

not 
detected

6.4

GB18586-2001
5.3 Q/cYcTc
0103-2017(GB/T
4615-1984)

not 
detected

GB18586-2001
5.4

GB18586-2001
5.5

TEST ITEM STANDARD 
REQUEST

SINGLE 
CONCLUSION

LEAD

CADMIUM
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TESTING 
RESULT

TEST 
STANDARD

APPEARANCE

HEATING SIZE CHANGE
THE RATE OF

HEATING WARPING

COLOUR FASTNESS

RESIDUAL DEPRESSION

BENDABILITY

CHAIR CASTOR TEST

WEAR RESISTANCE (VOLUME)
LOSS FV)

slight pass
GB/T 11982.1-
20156.2

GB/T 11982.1-
2015 6.5

GB/T 11982.1-
2015 6.6

GB/T 8427-2008
Method 3

GB/T11982.1-
2015 6.10

GB/T 11982.1-
2015 6.11

GB/T 11982.1-
2015 Appendix B

GB/T 11982.1-
2015 6.7
GB/T 1033.1-2008
5.1

TEST ITEM STANDARD 
REQUEST

SINGLE 
CONCLUSION

CRACK FRACTURE
STRATIFICATION

CREASE BUBBLE
LEAKAGE MISSING 
FILM PATTERN
DEFORMATION

OVERPRINT 
DEVIATION COLOR 
DIFFERENCE 
CONTAMINATE

LENGTHWAYS

CROSSWISE

all specimens

2.0mm3~4.0mm3

4.0 mm3 ~ 7.5 mm3

7,5mm3~15mm3

0mm

0.01mm

in all 
specimens

Zero Zero 

1.5mm3

0.08%

0.09%

T

P

M

F
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